&

FOR NR83A5(Y), NR83A5(S

.o ®

O

& NAARNRY
& SN
A @ LR
)
@ ONEANS
,/”,..H,. ./.,.
NN
@ © (=)
u..“
¢ 4 \ N\
| e I~ ~ N ,..ﬂ.. X
/. e —) tlll. ) P N .lllM
=3 V. e
'.,l \
) —=)m—5 )= )
A

NRB83A5(2/2)

FOR NR83A5(S1)

16.1.2023

Rev.3




PARTS NR83A5/S/S1/Y
T CODE NO. DESCRIPTION oo REMARKS
1 883509 |HEX. SOCKET HD. BOLT (W/FLANGE) M6X45 3
2 877330 | TOP COVER 1
3 883507 |HEX. SOCKET HD. BOLT (W/SP.WASHER) M6X25 4
4 877324 |EXHAUST COVER 1
5 877325 | GASKET (B) 1
6 877329 | GASKET (F) 1
7 877328 | EXHAUST PIECE 1
8 877854 | GASKET (C) 1
9A 890442 |EXHAUST VALVE 1
10 877307 |HEAD CAP AND GASKET SET 1 |INCLUD.8
11 877368 | O-RING (LAP-48) 1
12B 890385 |EXTENDED LIFE PISTON ASS'Y SET 1 |INCLUD.11
13 889112 | O-RING 3
14A 890443 | CYLINDER O-RING (I.D 63.1) 1
15 877318 | CYLINDER PLATE 1
16 877313 | CYLINDER O-RING (I.D 79.3) 1
17 889086 | CYLINDER 1
18 877314 | CYLINDER O-RING (I.D 69.3) 1
19 886483 | CYLINDER RING 1
20 877321 |CYLINDER SPRING 1
21 877322 | BASE WASHER 1
22 889087 | CYLINDER GUIDE 1
23 889107 |LABEL 1
24 883405 |O-RING (I.D 1.8) 1
25 889106 | WARNING LABEL 1
26C 889085 |BODY ASS'Y 1 |INCLUD.40
27A 890444 | CYLINDER O-RING (I.D 63.9) 1
28 883511 |PISTON BUMPER (B) 1
29 877334 | GASKET (A) 1
30 888245 |NYLOCK HEX. SOCKET HD. BOLT M6X18 2
**30 888245 |NYLOCK HEX. SOCKET HD. BOLT M6X18 1 |FOR (Y) (S1)
31 949455 | SPRING WASHER M6 (10 PCS.) 2
%32 884061 |GUARD (A) 1 |FOR WITH DEPTH ADJUSTMENT TYPE
**33 889108 | NOSE (P1) 1 |FOR WITH DEPTH ADJUSTMENT TYPE
34 883492 | NYLOCK HEX. SOCKET HD. BOLT M8X22 4
**35 949518 |ROLL PIN D3X18 (10 PCS.) 1 |FOR WITH DEPTH ADJUSTMENT TYPE
36 883505 |NYLOCK BOLT (W/FLANGE) M8X16 1
37A 890477 |NYLON NUT M6 2
38 884066 | HANDLE ARM (B) 1
39 877327 | GASKET (G) 1
40 GRIP RUBBER 1 | SUPPLIED WITH ITEM NO.601.602
41 889080 | GASKET (H) 1
42 889079 | CAP (B) 1
43 949658 | HEX. SOCKET HD. BOLT M5X18 (10 PCS.) 3
44 887863 |AIR PLUG NPT 3/8 1
45 889103 |PLUNGER (B) SPRING 1
46 889102 |PLUNGER (B) 1
47 889099 | PUSHING LEVER (C) 1
**48 884067 | SPRING 1 |FOR WITH DEPTH ADJUSTMENT TYPE
**4QA 889336 | PUSHING LEVER (B) 1 | FOR WITH DEPTH ADJUSTMENT TYPE
*50 326799 |ADJUSTER 1 | FOR WITH DEPTH ADJUSTMENT TYPE
5] 880175 |ADJUSTER SPRING 2 |FOR WITH DEPTH ADJUSTMENT TYPE
**52 959148 | STEEL BALL D3.175 (10 PCS.) 2 |FOR WITH DEPTH ADJUSTMENT TYPE
**53 888256 | PUSHING LEVER (A) 1 |FOR WITH DEPTH ADJUSTMENT TYPE
54 880081 |WASHER 1 | FOR WITH DEPTH ADJUSTMENT TYPE
*55 888792 |HEX. SOCKET HD. BOLT M6X12 1 | FOR WITH DEPTH ADJUSTMENT TYPE
56 NAME PLATE 1
57 889096 | TRIGGER PIN 1
58A 889348 |VALVE GUARD 1
59 887852 |ROLL PIN D3X45 1
60 889094 | TRIGGER ARM SPRING 2
61 889093 | CHANGE ROD 1
62 889091 | TRIGGER 1
63 887856 | ROLL PIN D2.5X16 1
64 886725 | PLUNGER SPRING 1
65 874436 | O-RING (P-4) 1
66 884113 |PLUNGER (A) 1




PARTS NR83A5/S/S1/Y
N CODE NO. DESCRIPTION o REMARKS
67 884112 | O-RING (I.D 10.7) 2
68 889088 | VALVE BUSHING (A) 1
69 889089 | TRIGGER SPRING 1
70 889092 | TRIGGER ARM 1
71 889095 | CHANGE STOPPER 1
72 889081 |LOCK PIN 1
73 888151 | VALVE PACKING 1
74A 890301 |BALL D7.2 1
75 875638 | O-RING (S-12) 1
76 889110 |VALVE PLATE 1
77A 889225 | TRIGGER VALVE BUSHING 1
78 889098 | TRIGGER PLUNGER 1
79A 890032 | O-RING (I.D. 2.8) 1
80 877393Z |NAIL FEEDER 1
81 878418 |NEEDLE ROLLER 1
82 878422 |RIBBON SPRING 1
83 876465 | NYLON NUT M4 1
84 949453 | SPRING WASHER M4 (10 PCS.) 1
85 877371 | NYLON NUT M5 1
86 889083 | SPRING WASHER M5 1
87A 884065 |MAGAZINE 1
88 876550 |SLEEVE 1
89 949824 |HEX. SOCKET HD. BOLT M5X45 (10 PCS.) 1
90 949650 |HEX. SOCKET HD. BOLT M4X15 (10 PCS.) 1
91 877396Z |STOP LEVER 1
92 877398 |COLLAR 1
93 877397 | STOPPER SPRING 1
94 888792 |HEX. SOCKET HD. BOLT M6X12 2
95 877402 |WASHER 1
96 885827 | MAGAZINE ASS'Y 1 |INCLUD.37A.38.83-94
**Q7 884077 SPRING (A) 1 FOR WITHOUT DEPTH ADJUSTMENT TYPE
**08A 889357 PUSHING LEVER 1 FOR WITHOUT DEPTH ADJUSTMENT TYPE
**Q9 884075 GUARD 1 FOR WITHOUT DEPTH ADJUSTMENT TYPE
**100 889109 NOSE (P2) 1 FOR WITHOUT DEPTH ADJUSTMENT TYPE
101 890632 |HANDLE ARM 1 |FOR (Y) (S1)
102 886282 | WASHER 2 |FOR (Y) (S1)
103 890635 | GUARD (A) 1 |FOR(Y)
104 890626 | NAIL RAIL 1 |FOR(Y) (S1)
105 890634 |NAIL FEEDER 1 |[FOR(Y)(S1)
106 890625 | MAGAZINE 1 |[FOR(Y) (S1)
107 949423 |WASHER M4 (10 PCS.) 2 |FOR(Y) (S1)
108 949431 |BOLT WASHER M5 (10 PCS.) 2 |FOR(Y) (S1)
109 890638 |ROLL PIN D4X16 1 |FOR(Y) (S1)
110 890631 |HEX. SOCKET HD. BOLT M5X50 1 |FOR(Y) (S1)
111 890630 |HEX. SOCKET HD. BOLT M4X25 1 |[FOR(Y)(S1)
112 949859 |ROLL PIN D2X8 (10 PCS.) 2 |FOR(Y) (S1)
113 890628 |COLLAR 1 |FOR(Y) (S1)
114 890629 | STOPPER SPRING 1 |FOR(Y) (S1)
115 984443 |HEX. SOCKET HD. BOLT (W/FLANGE) M6X12 2 |FOR(Y) (S1)
116 890633 |SLEEVE 2 |FOR(Y) (S1)
117 890637 |MAGAZINE GUARD (A) 1 |FOR (Y) (S1)
118 890627 |HINGE PIN 2 |FOR(Y) (S1)
119 092803 | SEAL LOCK HEX. SOCKET HD. BOLT M6X20 1 |FOR(Y) (S1)
120 890636 | GUARD (B) 1 |FOR(S1)
*121 NAME PLATE 1 |FOR(Y)
**121 NAME PLATE 1 |FOR (S1)
122 890624 | MAGAZINE ASS'Y FOR (Y) (S1) 1 |INCLUD.30.36.37A.83.85.88.91.101-120




PARTS NR83A5/S/S1/Y

ITEM NO.
M- [ coDE NO. DESCRIPTION o REMARKS




STANDARD ACCESSORIES NR83A5/S/S1/Y

o CODE NO. DESCRIPTION oy REMARKS
501 875769 PROTECTIVE GLASSES 1
5024 889661 HOOK ASS'Y 1 | INCLUD.503A.504A
5024 889661M | HOOK ASS'Y 1 | INCLUD.503A.504A FOR METABOHPT
503A 889663 HOOK 1
504A 880219 HEX. SOCKET HD. BOLT (W/FLANGE) M5X16 3
505 890658 TRIGGER SET 1 CONTACT ACTUATION
OPTIONAL ACCESSORIES
ITEM NO.
o CODE NO. DESCRIPTION USED REMARKS
601 881768 GRIP TAPE (A) 1
602 888213 TAPE (2 PCS.) 2

Koki Holdings America Ltd. www.metabo-hpt.com 1.800.829.4752






